GOVERNED DISC GRINDER

I?\?:X Parts No. Description I?\?: X! Parts No. Description

1 5D-641001 Motor Housing 35 70102 Spring Pin (2.5x18)
2 5D-641002 Rear Body 36 | 61946 Governor
3 5D-641003 Air Inlet 37 | 61912 Plunger
4 5D-641004 Throttle Lever 38 | 40317-13 Spring Pin(2) (3x12)
5 5D-641005 Valve Stem 39 | 61947 Pendulum (6)
6 OR00600206 O-Ring (6.02x2.62) | 40 | 61945 Spring
7 706109 O-Ring (14x1.8) | # 61941 Adjust Screw
8 50-500227 Spring 42 161942 Adjust Nut
9 5D-641010 Plug 43 | 82247 O-Ring (13.5x1.5)
10 | 5D-641007 Exhaust Diffuser 5B-619438-11 Flange(For 4"--3/8"-24UNF)
11 | 5D-641011 Cover *44 5D-619438-11 | Flange(For 4 1/2"85"--5/8"-11UNC)
12 | 5D-641012 Adjust Washer 5D-619438-12 | Flange(For 4 1/2"8&5"--M14x2.0P)
13 | 206106 Spring Pin (2.5x12) 5D-619438-13 | Flange(For 4 1/2"&5"--3/8"-24UNF)
14 | 5D-619214 Rear End Plate 45 130102 Spring Pin (3x24)
15 | 5D-641015 Rotor 5B-619440-11 Flange(For 4"--3/8"-24UNF)
16| 61916 Rotor Blade (4) *46 5D-619440-11 | Flange(For 4 1/2"&5"--5/8"-11UNC)
17 161048 Spring Pin (2.5x8) 5D-619440-12 | Flange(For 4 1/2"85"--M14x2.0P)
18 | 5D-641018 Cylinder 5D-619440-13 | Flange(For 4 1/2"&5"--3/8"-24UNF)
19 | 5D-641019 Front End Plate 47 | 5D-619256 Side Handle
20 |06201LLU Ball Bearing (6201LLU) | 48 | 41-401254 Oil Cap (1/8")
21 1030120 Ball Bearing (60822) 5B-6192S02 4" Disc Cover
22 | 5D-641022 Bevel Gear *49 | 5C-6192S02 4 1/2" Disc Cover
23 | 5D-619224 Inlet Guide 5D-6192S02 5" Disc Cover

5B-6410S24-11 | Spindle (3/8"-24UNF) | 50 | 5D-6410S21 Washer
*24 | 5D-6410S24-11 | Spindle (5/8"-11UNC) | 51 | 5D-641052 Grip

5D-6410S24-12 | Spindle (M14x2.0P) | 52 [619554 Pin Wrench (For 4 1/2" & 5")
25 |5D-641025 Nut 53 | 5D-619954 Spanner (For 4"84 1/2" & 5")
26 | 5D-641026 Exhaust Tube 54 | sTW27 Retaining Ring (STW27)
27 |06202LBLU Ball Bearing (6202LBLU) | 55 | 5D-641009 Felt Oiler
28 | 5D-6192S07 Bearing Cap 56 | 5D-6192S09 Lock Ring
29 | 5D-6192S08 Spring 57 | 5D-6192510 Disc Spring
30 |5D-6410S30 Bevel Gear 58 | 61954 Pin Wrench (For 4")
31 | 054213 Ball Bearing (606ZZ) | *59 | 50-500233 Cable Tie
32 | 5D-6410S42 Screw(4) (M5x14) | *60 | 5D-641027 Exhaust Hose
33 | 5D-641013 Locker *61 | 45-405157 Hose
34 5D-641017 Spring

5B-6410S-0001
5C-6410S-0001
5D-6410S-0001

*Optional part

10.18.2013




